L]
CaSeCoIUNMUerSOI;Comm

¢35¢

80 Riding Lawnmower
M91 Grass Bagger
M92 Thatcher

Parts Catalog B1300




REVISION RECORD LOG

REVISION DATE
NO. -INSERTED
2.
3,
4
5
TS/6-6-76
Printed in U.S.A.

80 RIDING LAWNMOWER
M91 GRASS BAGGER
M92 THATCHER

Parts Catalog B1300

Hi-Liter 2000

Published February 1979

Note: This parts catalog replaces the
previous issue - A1300 - which is
obsolete and should be discarded.

J | Case -0@
A Tenneco Company

Service Parts Supply

700 State Street
Racine, Wisconsin 53404

casecoltingersoll.com



CASE MODEL 80 RIDING LAWNMOWER

LAWNMOWER MODEL
AND SERIAL NUMBER

ENGlNE MODEL AND
SERIAL NUMBER

LAWNMOWER MODEL DESIGNATION

ENGINE MODEL DESIGNATIONS

MODEL 80 LAWNMOWER

BRIGGS AND STRATTON 190705 ENGINE

MODEL NO. C24339 (used prior to S/N 9746101)
MODEL NO. C24852 (used S/N 9746101 to S/N 9759204)
MODEL NO. C25182 (used S/N 9759204 and after)

When using this catalog, notice the reference to
serial numbers of various components noted here and

SERIAL NUMBERS listed in the “‘description” copy. By referring to
correct serial numbers, proper parts identification
will be assured.

casecoltingersoll.com




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

Illustrations

All parts are illustrated in “Exploded Views’' which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the *‘issue’’ number and date will be
advanced.

It is imperative that revised Parts Book ‘pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the ““Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub-

assembly.

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rear steering . . . . v v i it it et e it s ettt ie i eaenan 1
28 A 56208 SOCKET ASSY -rearcylinder . . .. .ottt e e et e i e 1
29 A 55956 PLUG - adjusting, socket @assy . . . . . . o ottt ittt e e e 1
30 A 55957 SEAT -socketball . . ... v i et e e e e et e e 2
31 A 56210 SPRING -s0CKet ... . ittt ittt it e e e e e et e e e 1
32 A 56209 SEAT -s0CKeT SPriNG. & v v v vt ettt e et e et i st e 1
33 G 45175 CLAMP ASSY -50CKET @55y &+ v v v vttt et et tm v e ettt ie et meee s 1

16- 836 BOLT -1/2” x 2-1/4" N.F. hex. o v o o it e e i e e it ce e 1
34 132- 104 PIN -cotter, 3/167 X 3 . . i it i it e e e e e e e e 1
35 A 55889 STUD - ball,socket & cylinder . . .. . .. i it ettt it i e 2
36 13- 410 BOLT-1/4" x5/8 " N.C,heX. .« v o ittt it e e et e e it siaaaenn 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . ... ittt eanaan 4

Terms ““Right Hand’’ and ‘‘Left Hand”’

“Right Hand"* and “Left Hand” sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travet.

casecoltingersoll.com



ALPHABETICAL INDEX

ENGINE AND ATTACHING PARTS

AirDucts . .. .. .. i it i 13
Carburetar . ............civiiiiiineennnn. 11
Engine ......... ... .. ., 5-7
Exhaust ....... ... i, 11
Fuel System . ...........00iiivennnnnan. 9
Ignition .............. i e, 15
MountingPlate. .. ...........cccviuunnennnn. 13
Starter Motor. . ........viiiinenneenn s 1517

BASIC RIDING LAWNMOWER

Axle, Front . ...... ... it 27
Axle,Rear ........... ... it 35
Chain,Drive. ..ottt 35
Clutch and Brake Assembly . . ................ 37
Dash Tower . .........ciitiirinnnnnnnnn 23
Decals .......ccoiiiiiiiiiiiinnnnnannns 21
Drive Shaft Assembly. ...................... 33
Eleatrical System . .. ....................... 19
Electrical System Hardware . . ................ 19
Enclosure, Engine. ...............covvunn... 25
Frame. . ... ..ottt 23
Jackshaft Assembly ....................... 33
Mower Deck.......covviiinnninniannnnnn. 39
Mower Drive Assembly. . .. .................. 41
Mower Drive Control .. ..................... 39
Mower Height and LiftControl ............... 37
L 25
Steering Assembly . ........................ 27
Transmission Drive Pivot .. .................. 31
TravelControl .. ...........cciiinnnnn... 29
Wheels, Frontand Rear ..................... 25

MODEL M91 BAGGER ATTACHMENT

EntireParts List. . ...........ccuviurnenn... 43

MODEL M92 THATCHER ATTACHMENT

EntireParts List. .................covuuun.. 45

casecoltingersoli.com



casecoltingersoll.com



CASE MODEL 80 RIDING LAWNMOWER

ENGINE
REF. PART NO. DESCRIPTION REQ.D.
1 BR 390640 BLOCK ASSEMBLY -short | . . . ... ... ittt e e 1
2 BR 392004 BLOCK - cylinder, stripped . . .. ... .. ... .0t iiiinnnnnnnnnnnnn 1
3 BR 295962 BUSHING -eylinder. . . ... ... .. .. .. iiirinnnnnns 1
4 B8R 294606 SEAL - 00l it e e e e e e e 1
5 BR 321055 BUSHING -governorshaft. . ... .o oottt i it it it e ieanns 1
7 BR 270824 GASKET -carburetor mtg. . . ..ot ittt it e it ettt et e 1
9 BR 261038 CRANKSHAFT ... i ittt e e et e e ettt ian s 1
10 BR 392548 OIL PAN ASSEMBLY .. ..ttt it i et ettt et e e i e e e 1
11 BR 295963 BUSHING - 0l pan . . o oottt i i e it ettt et aranaeennas 1
12 BR 298423 SEAL - 00l vttt i i e e e e i e e e 1
13 BR 27750 GASKET -oitpan ............ e e e e e e e et e 1
14 BR 93585 SCREW - 0l pan mMtg. . . . . . ittt ittt it i s et e a st s e 4
15 BR 391673 PISTON ASSEMBLY -standard .. ... oo ittt i ittt et e emennenne 1
15 BR 391674 PISTON ASSEMBLY - .010 oversize (includesrings) . . . . ... ovvvnnnn.. 1
15 BR 391675 PISTON ASSEMBLY - .020 oversize {includesrings). . .. .............. 1
15 BR 391676 PISTON ASSEMBLY - .030 oversize {includesrings). . . ............... 1
16 BR 391669 RINGSET -standard . . .. . . ittt it i ittt e e esnnnennenns t
16 BR 391670 RING SET - D10 OVErSIZE .« » oo v it it et et et ettt s s seeeannnnns 1
16 BR 391671 RING SET - .020 OVErSize « « o v it i it it et e e et e e e e st ennsnnen 1
16 BR 391672 RING SET - .0300versize - . .- v vttt ittt it se s s nennnnnnens 1
17 BR 295840 PtN ASSEMBLY - piston, standard (includes locks}. . . . . ... ... ........ 1
17 BR 295841 PIN ASSEMBLY - piston, 005 OVersize « v v v v v e v v e vt v mnnnenonna 1
18 BR 392718 BRACKET ASSEMBLY - governor gear & oilslinger. . . ... ... 1
19 BR 270430 GASKET -cylinderhead . . . . . i ittt i ittt e vt e s s et eeannnns 1
20 BR 390402 CONNECTING ROD ASSEMBLY . . . . .ttt ittt ittt ittt e v enan s 1
21 BR 222114 LOCK -connectingrodbolt. . .. .. ... ... . nnnnn.. 1
22 BR 92659 BOLT -connectingrod .. . ... .ottt it i ennnannns 2
23 BR 27803 GASKET -valve COVBM. &« o v v v ittt e it it e et v ee e s e neenns 1
24 BR 390419 VALVE -exhaust. . . .. oottt it e ittt s caenaneenns 1
25 BR 93630 LOCK -exhaust valve . . . ittt i ittt ittt s e eeenaannn 2
26 BR 292260 ROTATOR -exhaustvalve. . . . ..o ittt it ittt et aneeennns 1
27 BR 261055 VALVE - intake . ... i it ittt it ettt sttt enennnnnenns 1
28 B8R 221596 KEEPER -intake valve . . .. .. .. .. ittt ittt tntnaeennennnn 1
29 BR 65906 SPRING -intake valve . . ... ...ttt ii ittt enennnnanennnn 1
30 BR 26828 SPRING -exhaustvalve. . . . . ..ottt it it e e e et e s nnns 1
31 BR 260933 TAPPET - valve . . ot it it it i e e et e 2
32 BR 210728 GEAR -Cam . . ot i i e e i e e e e e e 1
33 BR 231058 SHAFT -governor lever. . . .. v ittt ittt ittt et e enaennn e 1
34 136- 103 Lo 1 3 T o T T 1
35 A 27795 RETAINER ... i i i i it ittt easrsnansnnns 1
36 BR 221898 BAFFLE - cylinder {(used prior to S/N9746101) . ... .. ......cvv.o.. 1
36 BR 222830 BAFFLE - cylinder {used S/N9746101 and after). .........covuiuinnnnn.. 1
37 BR 93163 SCREW -baffle mtg. .. .. ...ttt it it ittt eenennnnn 1
38 BR 222117 COVER - breaker POINTS . . v v v vt i i a'e it vt eeee e aesneaenennnna 1
39 187- 1041 SCREW - 58MS . . . vt ittt i et e i et e, 2
40 BR 391406 BREATHER ASSEMBLY -crankcase. . . . oo it it iin i in vt eennaenenn 1
41 BR 280005 TUBE - breather ... ... ..t it it e v e ennnan 1
42 BR 93536 SO REW - SBMMIS . v v v v et et et e e e e e e 2
43 BR 211778 HEAD - cylinder{used prior to S/N Q7468101) . . . .o vttt it e e e e arnns 1
43 BR 212286 HEAD - cylinder (used S/N 97461017 and after). .. ............covvvurn.. 1
44 BR 93723 BOLT - cylinder head {used S/N 9746101 and after) ..................... 1
44 BR 93113 BOLT - cylinder head, 2-9/32" (used prior to S/N8746101). . ... ........ 4
45 BR 93211 BOLT - cylinder head, 2-21/32" (used prior to S/N 9746101) . .. . ........ 4
45 BR 93211 BOLT - cylinder head (used S/N 9746101 and after) (6 reqd. early prod.} . . ... 8
Printed in U.S.A, December 1978

casecoltingersoll.com



OIL DRAIN

casecoltingersoll.com




REF.

46
47
48
49
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
74
75
76
77
78
79
80
81
82
83
83
87
88
89
S0
el
92
93
94
95
96
97
97
98

PART NO.

BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
11-

129-

BR
BR
BR

193-

BR
BR

129-

BR

217-

C
C
c

221-

B8R
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
BR
C

BR
BR
BR
BR
BR
BR
BR
BR
BR

392034
61760
220865
92284
260971
261306
261117
390662
222450
93572
221535
93496
391733
220680
312
7
221760
260584
93735
25
66554
66068
6
299500
1027
19473
18814
14906
13
391840
280133
68838
270920
222502
93804
93583
93776
298968
93381
221907
66538
24329
392134
390233
93410
393128
93158
222351
222636
68546

299577

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER 7

ENGINE

DESCRIPTION REQ.D.

FLYWHEEL AND RING GEAR ASSEMBLY
KEY - flywheel

........................

.............................................

WASHER - SPIINg . v ettt et e s et e et e et e s
NUT - flywheel. .. oo e e i e
LINK - governor . ... e i i s i s e e e s

SPRING - governor
LINK - choke

..........................................

.............................................

PLATE - governor control
WASHER - governor lever
SCREW - governor lever
CLAMP

SCREW - SBIMS . . . i it i it it e it e e e e e e e

LEVER ASSEMBLY - governor
WASHER - #10

.................................

..........................................

BOLT - #10 NC round head
NUT - #10 NC hex
GUIDE - air

..............................................

SPRING - governor link
SCREW - terminal

.......................................

LOCKWASHER - #8internal tooth, . . . . . .. . ... . ... i
COLLAR - insulating

WASHER - insulating
NUT - #8 NC hex
WIRE - ground

........................................
........................................
...........................................
............................................

ELBOW - 90° street

1
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

1

1

NIPPLE - pipe {(used prior to S/N 9758204) . . . ... ... ... . oot 1
NIPPLE - pipe {used S/N 9759204 and after)l. .. ... ... .. ... vviiiin... 1
GASKET - plug, oildrain. . . .. ..ot i e e 1
PLUG - oildrain 1
DIPSTICK AND CAP ASSEMBLY - oil 1
TUBE - oil filter 1
SEAL - filler tube 1
SEAL - filler cap 1
BRACKET - mounting 1
SCREW - bracket 1
STUD - cylinder head {used prior to S/N 9746101) 2
STUD - cylinder head (used S/N 9746101 to S/N 9759204) ................. 2
COIL ASSEMBLY - ignition 1
SCREW - coil mtg 2
CLIP - wire 1
INSULATOR - spark plug 1
SPARK PLUG 2
GEAR -ring 1
SHIELD - starter {used prior to S/N 9759204}, . . . . .t v i ittt i i i 1
SCREW - shield mtg. (used prior to S/N9759204) . . ... ... ..o 2
HOUSING - blower 1
SCREW - blower housingmtg. . . ... ... ittt nananoaasss 4
BAFFLE - cylinder head {used prior to S/N 9746101}, . . . . . ... .. ci oo n . 1
BAFFLE - cylinder head {used S/N 9746101 and after}) 1
RING - pin retainer 2
1

.................................
..................................................

......................

....................................
...........................................
...............................................
.....................................
.............................................

.........................................

.........................................

KIT - engine gasket (inctudes items 7,13,19and 23) .. .. it i .

December 1978

casecoltingersoll.com



casecoltingersoll.com



REF,

WO~ HWN =

- ol ) et ek wad mad b
O~ WN=—=O

19
20
21
22
23
24
25
26
27
28
29
30
31
32

PART NO.

c 23671
c 11529
C 11545
D 53521
214 253
214- 272
C 24391
C 24463
Cc 24780
121- 106
BR 390811
BR 270539
BR 270824
BR 391399
BR 270528
BR 93323
BR 93622
C 23641
Cc 16540
182- 552
192 18
129 17
195 B2
131- 176
H 336909
D 59949
c 24689
C 25125
Cc 10657
Cc 25144
Cc 25146
C 25148
13- 102

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

FUEL SYSTEM

DESCRIPTION

TANK - fuel tused prior to S/N 9769204)
CAP - fuel tank (includes insert)
INSERT - cap

B8RACKET - mounting, fue! tank {used prior to S/N 9746101)

CARBURETOR - {repairs page 11)
GASKET - air cleaner
GASKET - carburetor mounting
CLEANER ASSEMBLY - air

ELEMENT - air cleaner
SCREW - air cleaner
SCREW - air cleaner

HANDLE - control

CLIP - fuel line

ELBOW ASSEMBLY - tank {(used S/N 9759204 and after)

.......................
...............................

..........................................

HOSE - rubber 1/4’° 1.D. x 12" {used prior to S/N 9759204).........
CLAMP - hose. {4 reqd. prior to S/N 9759204} ...................
CLAMP - fuel tank (used prior to S/N 8759204) ..................
CUSHION - clamp, fuel tank {used prior to S/N 9759204} ...........
BRACKET - mounting, fuel tank (used S/N 9746101 to S/N 9759204}. . ..
BOLT - 5/16" - 18 x 1/2’" flange head (1 reqd. prior to S/N 9759204} .

CONTROL -chokeand throttle. ........ ... v
SCREW -#10-24x 1/2”panhd. Phillips. . . ..o vvevn i,
LOCKWASHER 10, . . oot i i e e it e et e
NUT 10 - 28 heX e it it et et e e ettt e i
WASHER - B/16" . i i i e e e e s
NUT - 10ck B/16" < 18 ..t et ettt ee s
HOSE - rubber 1/4"" 1.D. x 6" {used prior to S/N 9759204) . .........
FILTER - fuel{used prior to S/N9758204) . ..... ... .. .vivune..

............................................

TANK - fuel {used S/N 9759204 and after) . ........ ... ... .. ...

........

BRACKET - tank mount, front {used S/N 9759204 and after) .......
BRACKET - tank mount, rear {used S/N 97569204 and after) ........
HOSE - fuel {used S/N 9759204 and after) ...........covevnnnnn
BOLT - 5/16" - 18 x 3/4” {used S/N 9759204 and after). ...........

REQ'D

e
..
.

a v
e
P
e

oo

.p_;_n_a_n_-..n_\_;p.hr\;mm_-_;_n_na_n_-d_;.b_;-tl\)wm..:—-_n—t

October 1978

casecoltingersoll.com



10

casecoltingersoll.com




o]
m
.

QWO NOOOHWN =

WWWRANNNNNNRONAN=S = = 2w m e aa
N=20OO0Oo~NOOTANB_BWN—_OO0CONOOORLWN=

—
COONOPWKN =

R
N =

PART NO.

BR 93357
41- 24
BR 27590
BR 211954
BR 292681
BR 26157
BR 23108
BR 93499
BR 91920
138- 251
BR 230896
BR 222010
BR 391233
BR 270824
BR 221986
BR 391512
BR 211712
BR 299707
BR 299096
BR 221995
BR 270511
BR 222014
BR 390684
BR 299740
BR 230932
BR 222027
BR 93572
BR 270382
BR 261116
C 10678
BR 299852
BR 211682

C 24246
C 24340
61- 410
192- 19
C 24341
111- 256
192- 20
129- 102
c 24510
113 1
192- 19
C 241N

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

BR 390811 CARBURETOR

DESCRIPTION

SCREW -carburetormtg. . .........o0.vinnnn.
PLUG-welch .. ... ... . . . i

SPRING -throttleadj. ......................
BUSHING - throttleshaft . .. ... ..............
SCREW - throttleandchokemtg. . . .. ...........
SCREW-#8x5/8"mach. ...................
PIN-throttlestop . .. ... i ittt it n s
PIN-floathinge ........... ... ..
VALVE-choke. .......... .. ... .0 uuu..
VALVE ASSEMBLY -needle. . . ...............
GASKET -carburetormtg. . ... ..voiieennnn..
VALVE -throttle . ........... ... ... ... ....

VALVE - fuel inletassembly ..................
BOWL -float ... ..... ... ... ... it

NOZZLE -carburetor . . ... ..... .00 .
SCREW-nozzle ......... ... ...

SCREW -bracketmtg. . ........... 00 vnn.
WASHER -chokeshaft . . ....................
SPRING -chokereturn . ... ... v in e e e e e e s
CONNECTOR -fuelpipe. . . .. ... it i i ie e
KIT - carburetoroverhaul .. ...... ... .........

VENTURI

EXHAUST SYSTEM

PIPE - exhaust . . .. ... ittt i
GASKET - flange, exhaustpipe. . .........ccovinunn.
BOLT-1/4"-20x 5/8" sockethead. . ..............
LOCKWASHER - 1/4” . ... i
CLAMP-muffler. . ..., . ittt

BOLT-5/16""-18x 1/4 rd. hd. sgq. neck. .. .......

LOCK WASHER - 5/16"

............
............
............
............
............
............
............
............
............
............
............
............
............
............
............
............
............
............

..................................................

..............
..............

......................

NUT-5/16" - 18hex.. .. cv i i
BRACKET - mounting, muffler....................
BOLT-1/4"-20x 1/2"hexX......cooiueinniinn.
LOCKWASHER - 1/4" . . ... .. i
MUFFLER. .. e e

..............

..............

..............

REQ'D.

-—l—l—\a—l—d“—l—lﬂ.—)...l-.bdi—l—l—l-ﬂ—l-a—\ﬂ_ﬁ_lwwd—l—\ﬂ—lM

-_ NN = e = == NN =

1

September 1977

casecoltingersoll.com



12

casecoltingersoll.com



"REF, PART NO.

—

c

121-
(o
Cc
131-
131-
196-
Cc
A

LCoOo~NOMPdWN

192-
113-
192-

129
192-
353-

OO DWN ==

Printed in U.S.A.

13

25030

106
24506
22474

11

176

524
24336
15043

24507
24782

19
101
20
24509
17

18
406

CASE MODEL 80 RIDING LAWNMOWER

ENGINE MOUNTING PLATE

DESCRIPTION

PLATE - engine mounting (also use {2] C24377 washers, shim gear case

to outside prior to S/N 9768814).........
BOLT-5/16"”-18x 1/2"" flangehd. ..........

BUSHING - rubber

BUSHING - flange
SHIM - washer

ENGINE AIR DUCTS

DUCT - air exhaust {used prior to S/N 9746101} .
DUCT - air exhaust {(used S/N 9746101 and after)
BOLT-1/4"-20x 1/2" hex ....... [
LOCK WASHER - 1/4™. .. ... ...,

....................

........................

MOUNT ASSEMBLY -engine. . ..............
BOLT-5/16"-18x2-1/2"hexX......ovvuun..
NUT - lock 5/16" - 18hex ..........cuv.n..
WASHER - 6/16" (front engine mounts only) . ..

........................

...........................

....................
....................
....................
....................
....................
....................
....................

....................

.................... 4

......................

....................

WH P a NN = =

October 1978

13

casecoltingersoll.com



14

casecoltingersoll.com




REF.

=y

-

CWONOAOSEWN =

CLVWRXNOOTHWN=

PART NO.

BR 299061
BR 294628
BR 26018
BR 260374
BR 65704
BR 61760
BR 93381
BR 220477
BR 93042
BR 222117
187- 1041

BR 392749
BR 391461
BR 392061
NSS

BR 390837
BR 392744
BR 391705
BR 390846
NSS

B8R 392931

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

KIT - ignition

STARTER MOTOR — BRIGGS

MOTOR - starting 12V, Briggs
DRIVE ASSEMBLY - starter
END CAP ASSEMBLY -starter {includes items 4 & 9}
WASHER - thrust (see item 3 or 8)
ARMATURE - starter, Briggs
HOUSING - starter, Briggs
BRUSH ASSEMBLY - starter
END CAP ASSEMBLY - com. end {includes Brush Set)
SPACER - (see item 3 or 8)
BOLT ASSEMBLY - thru (includes washer)

BREAKER CONTACTS
DESCRIPTION

...............

------------

----------------------------------------------

POINTS AND CONDENSER
SPRING - breaker arm
SPRING - connector, condenser
PLUNGER - breaker point
KEY - flywheel, zinc

.................................
.....................................
...............................
...................................

---------------------------------------

SCREW -breakerarmmtg. . ... ... coveeeeonrrnroncronsssasenssns
CLAMP - condenser mtg.
SCREW - condenser mtg.
COVER - breaker point
SCREW - sems, cover

.....................................

.....................................

.......................................

..........

X
m
Q
w

N = oo e ok oaed b ek =

[ Y . )

15

September 1977

casecoltingersoll.com



16

casecoltingersoll.com




CASE MODEL 80 RIDING LAWNMOWER

STARTER MOTOR — AMERICAN BOSCH

REF. PART NO. DESCRIPTION REQ'D
1 C 22701 MOTOR - starting 12V, Bosch Model 01965 - 23-MO -30-SM......... 1
2 BR 3914861 DRIVE ASSEMBLY -starter . . ... ..ottt et eennnnns 1
3 BR 390444 END CAP ASSEMBLY -driveend, Bosch. .. ................ 1
4 NSS WASHER - thrust, {retain old washer forservice) . . . ........... 1
5 BR 391607 ARMATURE -starter, Bosch . . . ... ... ittt iiiisennnrns 1
6 BR 390447 HOUSING -starter, Bosch . . . ... it i i ittt it e en e eevnn 1
7 BR 390449 BRUSH ASSEMBLY -Bosch . .. ... ... ittt nnnnnrns 1
8 BR 390448 END CAP ASSEMBLY -com.end,Bosch. . ... .............. 1
9 BR 390450 BOLT - thru - Bosch {includeswasher) . . . .................. 2

STARTER MOTOR — MITSUBISHI

1 C 22702 MOTOR - starting 12V, Mitsubishi Model MO0O1T02271 . ............ 1
2 BR 391461 DRIVE ASSEMBLY -starter ... ... ..o viisieeernnsennnns 1
3 BR 391585 END CAP ASSEMBLY -driveend, mitsubishi . . .. ............ 1
4 NSS WASHER - thrust (retain old washers for service}. . . ... ........ 2
5 BR 391584 ARMATURE - starter, mitsubishi . .. ... ...t ittt nennnn 1
6 BR 390452 HOUSING - starter, mitsubishi . . . .. ... ... s 1
7 BR 390990 BRUSH ASSEMSBLY -mitsubishi . .. ....... ... it iuennns 1
8 BR 390455 END CAP ASSEMBLY - com. end (includes brushset} .......... 1
9 NSS SPACER - starter {retain old spacer for service} . . ............. 1

10 BR 93771 BOLT - thru, mitsubishi . .. ... .ttt e it ieerns e 2

Printed in U.S.A. January 1977

casecoltingersoll.com

17



18

W\

GROUND

o

N (=) IZ)

" ¢asecoltingersoll.com




REF. PART NO.
1 C 24755
1 C 24362
2 C 24359
3 C 24572
4 C 24358
5 C 24360
6 BR 294628
7 C 24351
8 C 24619
9 C 24460

10 C 22765

11 C 14553

12 C 24350

C 24656

13 C 24346

13 C 25059

14 C 24145

15 C 24329

16 BR 392749

17 BR 298968

18 C 24754
1 C 24263
2 L 54225
3 C 24428
4 13- 1
5 192- 19
6 129 101
7 A 24509
8 C 23248
9 C 24659

10 187- 1003

1 129- 27

12 192- 18

13 129- 122

14 192- 20

15 C 22947

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

ELECTRICAL SYSTEM

DESCRIPTION

HARNESS - wire {used S/N 9746098 and after)
HARNESS - wire (used prior to S/N9746098) . . .. ....... .. iviin,
WIRE - connector to neutral start switch {pink)
WIRE - switch to switch {orange){used prior to S/N 9746098) ..........

CABLE - battery positive to solenoid {red)
CABLE - solenoid to starter {red).......
POINTS AND CONDENSER
ADAPTOR - battery charger ..........
HARNESS -wire ...................

...............

SWITCH - neutral start. .. ............
SOLENOID-start . .....oovvunn.n..

BATTERY - 12 volt (includes caps, vent hose and hardware}

CAP - battery

CHARGER - battery, 12 volt {American usage)

CHARGER - battery, 12 volt { European u

SWITCH ASSEMBLY - ignition {includes washer and key) {order nut below)

SPARKPLUG .....................
STARTER - engine 12 volt

COIL ASSEMBLY - ignition (includes spark plug wire)
WIRE - switch to solenoid {used S/N 9746098 and after)

REQ'D

......................

..........................
.........................
..........................
..........................
..........................
..........................
............
..........................

sage) ....................

................

) ewd ot o ek wmd () = = A) e ek e ) wmd = — —

...............

ELECTRICAL SYSTEM HARDWARE

STRAP - battery holddown .. .........
HOSE-vent.......................
CUSHION -battery .................

BOLT - 1/4” - 20 x 1/2'" hex (used early production)
LOCK WASHER - 1/4’ {used early and late production). . ..............
NUT - 1/4 - 20 hex(used early and late production)...................

KEY AND RING ASSEMBLY . ........
LOCK WASHER - 5/8" internal tooth . ..
NUT-5/8"-32knurled ............

..................

LOCK WASHER - #10
NUT - 5/16”

...............

.......................

--------------------------

..........................

..........................

..........................

..........................

--------------------------

CONNNND o= = BdR o=

October 1978

casecoltingersoll.com



20

varidriv

193¢

varidriv

(D
A DANGER

SPINNING BLADE

KEEP CLEAR
CONTACY CAN INJURE

AWARNING

ROTATING FAN

CONTACT CAN INJURE

KEEPCLEAR

O

MOWER ADJUST

TRANSPORT

—-I3
-y 2

MOW

TO ADJUST MOWER HEIGHT

PULL HANDLE OUT YO RELEASE
PIN FROM LOCATING HOLE

RAISE HANDLE FUILLY FOR
TRANSPORY, OR LOWER TQ
DESIRED HEIGHT FOR MOWING

PUSH HANDLE IN TO LOCK PIN IN
LOCATING HOLE

FLYING DEBRIS
OPERATE MOWER ONLY
WITH CHUTE EXTENSION
OR GRASS CATCHER

NO STEP

REVERSE

ReTRaL”

CHOXE
EAST
@]

START

Cosclidl B2

| ®
| AWARNING

BEFORE STARTING ENGINE
sTUD

READ ALLSAFETY SIONS ON MACHINS
CLEAR THE AREA OF OTHER PERSONS
LEARN & PRACTICE SAFE USE OF
CORTAOLS BEFORE OPERATING
STOP ENGINE AND WAIT FOR ALL
MOVEMENT TO STOF BEFORE
DISMOUNYING, SERVICING,
OAMAKING ANY ADJUSTMENTS
IT1S YOUR RESPONSIBILITY YO

UNDERSTAND AND FOLLOW
MANUFACTURER'S INSTRUCTIGNS ON MACHINE
OPERATION, SERVICE, AND TO OBSERVE

PERTINENT LAWS AND RGGULAYIONS
QPEAATOR MANUALS M
GBTAINED FROM YOUR !OUIPMGNT DfAI.iﬂ

CLUTCH/BRAKE *

OPERATION INSTRUCTIONS
REFERTO OFERATOR'S MANUAS FOR COMPLETE INSTRUC
CLUTCH/BRAKE PEDAL-FEDALIDCATLD ONFLEORBOARD m.-ur
unmbsmsormwsa TODECLUTCH OEPRESS FEDAL HAL v
KE-DIPRESSPEDAL FULLY
TRAVEL CONTROLLEVER-LOCATED LEF T HAND SIDE OF STEERING
WHEEL FORWARD-DEPRESS CLUTCH BRAKL PLDAL PUSH LLVIR
DOWN AND FORWARD TO SLOW 30SITION RELEASLCLUTCH HRAKE
PEDAL REVERSE DEPRESS CLUTTHRRAKE PEDAL PUSH LEVLR
oowmeuumnnwnnn RELFASL CLUTCH BRAKE PEDAL

PARKING BRAKE-LOCATED FROATSUAFACE OF 101 TRAY 101 NGAGH
oerasfs CLUTCH unmrprrml ANULIFT PARK
O R

SBRAKELAT(H
ELEASE DFPRLSS CLUTCHBRAKF S1tGHTIY
MOWERDRIVELEVER LOCATEORIGHT HANG SIDF GF S164 RBGW s 11
ENGAGE PUSHFORWARD TOCISENGAGE [ i
TOSTARTENG!NE MOWR O

QY] BEMISE NG
6!(1::\(‘»1 PALGT BE DEPHES

BHAKE DISENGAGE MOWER DRIVF SHUT OF
1GAITION KEY

@ PARKING B}mxet$(

casecoltingersoll.com




REF. PART NO.
1 321- 5474
1 321- 4300
2 321- 4334
3 321- 4333
4 321- 4625
5 321- 4304
6 321- 4301
7 321- 4302
8 321- 4303
9 321- 4343
10 321- 4346
1" 321- 4381
12 & 12519
13 321- 5095
14 321- 5095
15 321- 5003
16 321- 5094
17 321- 5040
18 321- 4974
19 321- 5471
Cc 19272
1 321- 4746
2 321- 4747
3 321- 4766
4 321- 4765
5 NSS
6 NSS
7 NSS
8 NSS
9 321- 4755
10 321- 4748
1" 321- 4763
12 321- 4726

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

DECALS (English})

DESCRIPTION

DECAL - crown (used S/N 9759204 and after) . ..........cvcvnrnn.
DECAL - crown {used prior to /N 9759204) . . .. ... viiiininnnnn.

DECAL - ignition and throttle
DECAL - “WARNING"
DECAL - operation :
DECAL - tower, front (used prior to S/N 97569204)

DECAL - engine enclosure, top {used prior to S/N 9759204)

DECAL - “WARNING” fan

DECAL - “NO STEP”
DECAL - tower, front (used S/N 97569204 and after)

DECAL - engine enclosure L.H. {used S/N 9759204 and after)
DECAL - engine enclosure, top {used S/N 9759204 and after)

DECAL - “DANGER" flying debris
DECAL - chain lubrication
DECAL - ““OPE|" safety

DECALS (Bilinguat)
(French and English)

DEC AL - CrOWN . ittt ettt et e v e i e e
DECAL -ignitionand throttle . .. .. ... vt ii it
DECAL - “WARNING" . . i it et e i et i et e e
DECAL - 0peration . ... ittt e i e i e e e
DECAL - tower, front .. ... ... e e e
DECAL - engine enclosure R.H. (shown) ... ............... ... ......
DECAL -engineenclosure LLH. .. ... ... ... . . i ...
DECAL - engine enclosure, tOP .. ..o ittty it trennnnn
DECAL - mower heightadjust . ... ... ... ... it ...
DECAL - fan “WARNING" .. . ... i i i it e e
DECAL - “CAUTION” blade. . ..ot e ee e
DECAL - “NO STEP o e e i e e e e e

..................................
.......................................
..........................................

DECAL - engine enclosure R.H. (shown) {used prior to S/N 8759204} . ...
DECAL - engine enclosure L.H. {(used prior to S/N 9759204) .......... :

..........

DECAL-mower heightadjust . ... ... ottt ienenans

DECAL - “DANGER " bIade .. ..vviit it i eiiieeiaiieaeineeannn,
DECAL - engine enclosure R.H. (shown) { used S/N 9759204 and after). . .
MEDALLION - tower, front (used S/N 9759204 and after}). ...........

.......................................

REQ'D

— et mmd e ) ik d e emd e ) wd wd —d ek amd amd ad md ewh b

- md ) ek ok vk vl md —d ad b =

October 1978

21

casecoltingersoll.com



22

casecoltingersoll.com




REF. PART NO.

C 24759
c 24021
C 23349
113- 2
129- 101
C 23351
1047
C 23552
182- 559
C 24131
c 24536
552
49526
24333
24332
24529
485
67

19

DOENDT D WN =
—
o
N

— o ) et e ) e
NP WWN =
— - ) —
o009 &
NI X

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

FRAME AND INSTRUMENT TOWER
DESCRIPTION

FRAME - main {used S/N 9746098 and after)
FRAME - main {used prior to S/N 9746098)
TOWER - instrument and control
BOLT - 1/4” - 20 x 5/8" hex
NUT -1/4" - 20 hex
PANEL - instrument
SCREW - #8 x 1/2 Phillips hd.
CROWN - tower
SCREW - #10 - 24 x 3/4" pan hd. Phillips
BUMPER - front, rubber
LATCH - spring, rear enclosure
SCREW - #10- 24 x 1/2"
GROMMET - rubber

...............

.......................

...........................

..............................

.................................

........................

.....................................

.................

..............................

.........................

..............................

.................................

.......................

...............................

.............................

...............................

...............................

REQ'D

WHARPAN=S AN 3= NGO @ a DD 2 a—-

23

December 1978

casecoltingersoll.com



24

casecoltingersoll.com



{

REF. PART NO.
1 C 24092
2 113 120
3 C 15410
4 195 2021
5 C 24090
6 187- 485
7 c 24093
8 C 24562
9 C 24574
10 195- 518
1 132- 329
12 C 24091
13 Cc 22023
1 c 24502
2 C 24503
3 219 10
4 C 24279
5 C 24505

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

SEAT AND REAR ENGINE ENCLOSURE

DESCRIPTION

FITTING - lube 1/4" -28taper ..........oooovuu...
CAP-hub,plastic. .. ...
WHEEL -rear. .. ...t e

.............

.............

.............

.............

.............

.............

.............

December 1978

casecoltingersoll.com



26

casecoltingersoll.com



REF. PART NO.
1 C 24100
2 138- 143
3 C 15096
4 c 24189
5 c 22884
6 Cc 24179
7 C 24182
8 C 24200
9 132- 49
10 195- 541
1 C 24178
2 VB 1054
3 113- 410
4 131- 1182
5 C 24175
6 C 23968
7 C 23967
8 C 24335
9 C 24336
10 129- 289
1 129- 163
12 113- 208
13 131- 1181
14 C 2394
15 132 49
16 A 30881

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

STEERING ASSEMBLY

DESCRIPTION

...............................
..............
.......................................
..............
......................................
..............
..............
..............
........................

..............................................

..............
..........................................
......................................
..............
..............
..............
..........................................
..............
..............
..............

..............
..............
..............
.............

.............

P A ) = e e -

E P NN D BN NNN = @ D m e - -

October 1978

27

casecoltingersoll.com



28

casecoltingersoll.com



REF. PART NO.
1 C 24451
2 A 37247
3 353 442
4 C 12003
4 C 24182
5 195. 533
6 C 24669
7 138- 96
8 C 24165
9 13- 208
10 195. 103
1 131 1181
12 C 24151
13 S 108030
14 129- 163
15 141 4
16 132 321
17 C 24401
18 13- 103
19 195- 521
20 13- 176
21 1922 21

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

TRAVEL CONTROL

DESCRIPTION

BUSHING - nylon
BUSHING - split, nylon {(used prior to S/N 9759204} . .........
BEARING - flange (used S/N 9759204 and after)
WASHER

BOLT - 3/8”- 16 x 1-1/4" hex
WASHER - 3/8"

....................
................................
...........................................
................................
..............................

.............................
.....................................
...............................

.................................

.............

............................................

.................................

..................................

...........................

.................................

................................

........................

December 1978

casecoltingersoll.com



30

casecoltingersoll.com



CASE MODEL 80 RIDING LAWNMOWER

TRANSMISSION DRIVE PIVOT

e
5 REF. PART NO. DESCRIPTION REQ'D
| 1 C 24342 BELT - traction drive . v e e ie ettt e e e e 1
2 C 23765 PULLEY - engine . . .oiti ettt e e e e e 1
3 14- 712 BOLT - 7/16" - 20 X 3/8" heX © vt oo e e e e e e e 1
4 192- 22 LOCK WASHER - 7/16" . ... e e e 1
5 C 24480 BUSHING - flange . ....oootinit i e e e e 1
6 D 23191 SNAP RING - external .. ..ottt ittt e e e e e e et 1
7 C 24153 PLATE - PIvOt v v et it ettt e e e e 1
8 C 24160 PLATE - slide, pivot plate. . ... .ov et et ot et e, 1
9 113- 118 BOLT - 5/167 - 18X 5/8” heX ..o vv it e e e e e, 3
10 131- 176 NUT - 1ock B/16" -~ 18 heX .o vt oo e e e e e e e e e 7
11 C 22931 ARM - idler. o e e 1
12 195 522 WASHER - 3/8" 1
13 C 17203 BUSHING - sleeve. . .. ooi it e e, 1
14 131- 1181 NUT -lock 3/87 - 16 hexX ..o v ot e 2
15 Cc 24321 SPRING - idler arm. .. ..o e e e 1
16 C 17213 PULLEY - idler, “V belt .« oot et e e e e e e e e e e e e e e, 1
17 113- 209 BOLT -3/8" - 16X 1-1/2" ReX. v . ot e e e e e e 1
18 C 24128 PULLEY AND SHAFT ASSEMBLY - disc drive. . . ..o vusrnnnrnnnn.. 1
19 C 24193 DISC- friction drive . ... ..ot e e 1
20 C 12975 WASHER . i 1
21 Cc 24303 FLANGETTE AND STUD ASSEMBLY . ... vt 1
22 A 70280 BEARING - roller. . ..o et it e e 2
23 C 23818 FLANGETTE. .. ittt et e e e e e 1
24 A 30881 WASHER .. e 1
N
VS
Printed in U.S.A. October 1978

3

casecoltingersoll.com



32

FLANGETTES MOUNT TO INSIDE OF GEAR CASE

casecoltingersoll.com



CASE MODEL 80 RIDING LAWNMOWER

DRIVE SHAFT ASSEMBLY
(PRIMARY DRIVE)
{USED PRIOR TO S/N 9759204)

REF. PART NO. DESCRIPTION REQ'D
1 Cc 23984 SHAFT - primary drive . . ..o it et e et e 1
2 C 22891 WHEEL - friction drive . . .. oottt e e e e e 1
3 C 24459 FLANGE - friction wheel .. .. ..ottt e e, 1
4 13- 102 BOLT - 5/16" - 18 X 3/8" MeXe v vt ot e ettt e e e e et et e e 5
5 131- 176 NUT - lock 5/16" - 18 X /4" ReX. v vt o e e e et 5
6 138- 2055 PIN - spirol 3/16" X 1-1/2" .. o e e e e e 1
7 C 14419 BEARING AND LOCKING COLLAR ASSEMBLY - includes set screw.... 2
8 C 15514 FLANGETTE - bearing. . ...ovu et e e et e 4
g 111- 202 BOLT -5/16" - 18 x 3/4” rd. hd. sq. neck ... ... oo, 4

10 131- 176 NUT -10ek 5/16” - 18 heX o .ot et et e e e e e e 4

DRIVE SHAFT ASSEMBLY

(PRIMARY DRIVE)
USED S/N 9759204 AND AFTER

C 25096 SHAFT - primary drive

1T C 25006  SHAFT-primary drive . .........o.uorunuen s 1
2 C 22891 WHEEL - frictiondrive . .. ... ... .o 1
3 C 24459 FLANGE - friction wheel mounting . .................... ... .. .. ... 1
4 113- 102 BOLT - 5/16" - 18X 3/4” heX. .o oo oo 5
5 131- 176 NUT -1ock 5/16" - 18heX « . ov vt oo e 5
6 138- 2055 PIN -spirol 3/16" x 1-1/2" . . o e 1
7 C 25097 SPACER - shOrt. . ..ottt e e 1
8 Cc 25098 SPACER -10Ng . . ..ot 1
9 113- 205 BOLT -3/8" - 16X B/B " heX. . oottt 1
10 D 33544 WASHER. . 1
1 A 70280 BEARING -3/4" BOre. . ..o ovi et 2
12 C 23818 FLANGETTE - bearing. . . ..o ovvt it e e e e 1
13 111- 118 BOLT -6/16" - 18 X 5/8" heX. ..o vvt i 4
14 131- 176 NUT -lock 5/16” - 18hex . ........oveee i 4
15 C 10822 WASHER - 3/4" x 1- 14" ... 2
16 C 25095 SPROCKET - drive . oo vt e e e e e 1
Printed in U.S.A. October 1978

casecoltingersoll.com



33A

L.H. FLANGETTE MOUNTS TO OQUTSIDE OF GEAR CASE
R.H. FLANGETTE MOUNTS TO INSIDE OF GEAR CASE ®\,®

casecoltingersoll.com



REF.

— ol aad -
BWON =2DDOONNOOLHWN=

-
O WO NDG PN —

[N Yy
T DN =

Printed in U.S.A.

PART NO,

c 25087
C 25086
c 25085
G 49402
c 25091
c 24373
c 22967
195- 522
132- 333
c 25092
c 25093
13- 252
131- 1181
c 24225

OOO:UOO&:‘-D‘OOOO
Tra

196-
132-

22883
15385
15386
15151
2069
108
1102
24209
24210
30880
24225
22967
24373
522
333

CASE MODEL 80 RIDING LAWNMOWER

JACKSHAFT ASSEMBLY
(INTERMEDIATE DRIVE)

(USED S/N 9759204 AND AFTER)

DESCRIPTION

JACKSHAFT - intermediate drive
ARM - idier {upper}
ARM - idler (lower)
WASHER - shim

BEARING - flange
SPROCKET - idler

NUT - lock 3/8" - 16 hex

JACK SHAFT ASSEMBLY
(INTERMEDIATE DRIVE)
{USED PRIOR TO S/N 9759204)

JACKSHAFT - intermediate drive

..............
.........................
.........................
............................
..........................
..........................
..........................

............................

BOLT-3/8"-16x3-3/4"hex ................

..................

...............

..................

..................

..................

..................

..................

..................

..................

...................

..................

..................

..................

..................

..................

..................

BEARING AND LOCKING COLLAR ASSEMBLY - includes set screw. . . .

FLANGETTE - bearing
WASHER - spacer 5/8"

NUT - lock 1/4* - 20 hex
ARM - idler {lower)

BUSHING - sleeve
SPROCKET - idier

BUSHING - flange
WASHER - 3/8”

.......................

WASHER - thrust5/8” . . ... ..o enennnn..

BOLT - 1/4" - 20 x 3/4” rd. head, sq. neck
ARM-idler (upper). . .. .ovve e, e

......................

..................

..................

..................

..........................

..................

..................

..................

..................

...................

..................

October 1978

338

-k b ot —d A N NG N = A e b

casecoltingersoll.com



34

casecoltingersoll.com




REF. PART NO.
1 c 23760
2 c 24277
3 C 25149
4 C 25200
5 131- 176
6 126- 19
7 NSS
8 113- 118
9 129- 101
10 NSS
I A 30881
12 T 25683
13 C 24286
14 113 1
15 195- 518
16 NSS
17 192- 19
18 131 911
1 NSS
B 17095
B 17097
2 NSS
B 17095
B 17097
3 PT 2762-S

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

REAR AXLE

DESCRIPTION

DIFFERENTIAL ASSEMBLY . ....... ... ... .....
SPROCKET - drive, differential ....................
BOLT -5/16"" - 18 x 1" hex, Whiz Loc ..............
BEARING AND RETAINER ASSEMBLY ...........
NUT - lock 5/16" - 18 heX ..o vvu vt e e
KEY - wood ruff 3/16” x 7/8" .. . ... ... ..
BEARING - pillow block {use item4) . ..............
BOLT -5/16" - 18 x 5/8". . . ... i it
NUT-1/4"-20hex .. e
SLEEVE -spacer ... ... .. ..
WASHER -spacer. . ...t
RING-snap . ... et eiee s
GUARD -chain. . .. ... . e
BOLT-1/4"-20x 1/2"hex ... ... ...
WASHER - 1/4" .
PLATE -spacer. . ... ... et
LOCKWASHER - 1/4" . .. ... . e
NUT - flange lock 5/16" - 18 hex . . ...... ...t

DRIVE CHAIN

CHAIN - #35 {primary drive to intermediate drive) 56 pitches
CHAIN - #35 (50 pitches} includes connector link
CHAIN - #35 (6 pitches) includes connector link

CHAIN - #35 {intermediate drive to rear axle) 106 pitches
CHAIN - #35 (50 pitches) includes connector link
CHAIN - #35 (6 pitches) includes connector link

CONNECTOR LINK - #35 {link shown as intermediate chain application -

primary chain requires link mounted opposite)

December 1978

35

casecoltingersoll.com



36

casecoltingersoll.com




REF PART NO.
1 c 24112
2 . C 24345
3 c 12127
4 Cc 14966
5 131- 1181
6 C 24551
7 195- 518
8 132- 6
9 Cc 24753
10 131- 1102
1 Cc 24565
12 128- 101
13 C 24568
14 195 513
15 C 24749
16 D 47251
17 132 310
18 C 24751
19 195 525
20 C 16379
21 c 12045
22 113 208
23 c 24200
24 132- 49
25 C 25083
26 c 24182
27 Cc 24336
28 129 163
29 Cc 24746
1 C 24253
2 A 37247
3 C 24377
4 C 15564
5 c 24400
6 138- 91
7 C 24375
8 Cc 24528
9 138- 2071
10 Cc 24522
11 195- 525
12 132- 310
13 c 24314
14 131- 1181

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

CLUTCH AND BRAKE

DESCRIPTION
LEVER - clutch/brake assembly
PAD - foot, rubber

BUSHING - flange, nylon (press into chassis)
BOLT - shoulder

BRACKET - parking brake
WASHER - 1/4"”

ROD - brake adjust
NUT - lock 1/4" - 20 hex
SPRING - brake rod
NUT - 1/4” - 20 hex

WASHER - 3/16”
ARM - brake

BOLT -3/8"- 16 x 1-1/4"

BALLJOINT
NUT - jam 3/8 - 24 hex

MOWER HEIGHT AND LIFT CONTROL

LEVER - adjust. .. ... i e

KNOB - adjust lever

SLEEVE -leverstop. .. ... ...,
PIN-roll 3/16" x 11/16" . . . ... e e
SHAFT - liftpivot. . .. o e e
ARM - lift (L.H. side mountsinreverse) ................

PIN - spirol

BOLT -"J7linkadjust . .. ...
NUT -lock 3/87 - 18hex ... .o :

......................
................................
...........................
..........................

...................................

HANDLE - parking brake . . ....... ... ... ... ......

.....................................

..............................
....................................
..................................

.............................

..........................

PIN - pIvOL. o e e
PIN-cotter 178" x 1-1/8". .. ..ot
HOUSING - chain and gears (used S/N 9759204 and after)
BUSHING - flange (press into engine mounting frame)

HOUSING - chain and gears {used prior to S/N 9759204)

WASHER .. .

LINK -Jift. .

October 1978

37

casecoltingersoll.com



38

casecoltingersoll.com



CASE MODEL 80 RIDING LAWNMOWER

MOWER DRIVE CONTROL

REF, PART NO. DESCRIPTION REQ'D
1 C 24452 LEVER - mower drive .. ... .ttt e ee ce e e 1
2 A 37247 KNOB - lever, mower drive. . .. ...ovi ittt it et iee e 1
3 353- 442 BUSHING - crown . ..o oottt e e e e e e e e 1
4 138 96 PIN - roll B/16" X 17 e e e 2
5 19 533 WASHER - 1/ i i e e e e e 3
6 C 24669 SPRING - retUrm. .« oo i e e e e 1
7 C 12093 BUSHING - fliplock, nylon (used prior to S/N 97598204)............... 1
7 C 24182 BEARING - flange (used S/N 9759204 and after) . ................... 1
8 C 24170 ARM-control, rod. . ..ot 1
9 NSS ROD - control {order items 12, 13, 14, 16 and 16 prior to S/N 9745719) .. 1

10 195 5256 WASHER - 3/8" . i e e e 4

1 132- 310 PIN - cotter 1/8% X 17 . i e 2

12 213- 4 CLEVIS - 3/8" . e e e 1

13 141- 4 PIN - Clevis .. . e 1

14 132- 321 PIN - cotter 3/32" X 17 L.t e 1

16 129- 163 NUT - jam 3/8" - 24 heX. ..ot e e et e et et e 1

16 C 24684 ROD - control {used S/N 9745719 and after). . ... ovevvvrvnnnnnn. .. 1

MOWER DECK
1 C 24736 DECK - mower 30" . ..ot e e e 1
2 C 24455 WHEEL - anti-scalp . ... . i e e e e 2
3 C 16745 BOLT -shoulder . ... i i i e e e 2
4 131- 1181 NUT - ock 3/8 hex . ..o e e e et e e 6
5 C 24312 CHUTE . i e e e e e 1
6 111- 217 BOLT -carrage 5/16" - 18 X 5/8" .. . .. . i e 2
7 192- 20 LOCKWASHER - 5/16% . . o i i e e e e e 2
8 129- 102 NUT - B/16” - 18 heX. . o oottt e et e et e 2
9 C 24238 LINK - connecting (L.H. front shown). . .. .. ..o e e, 2
g C 24681 LINK - connecting R.H. front {mounts from outside} ... .............. 2

10 C 24234 LINK - connecting {rear) (R.H. side mounts inreverse}................ 2

1" 1322 321 PIN - cotter 3/187 X 17 Lo i e 8

12 195 525 WASHER - 3/8" . o i e e 8

13 C 24314 BOLT - “J7level adjust . . ..o ittt et i e e et e eeeeeaneens 2

Printed in U.S.A. December 1978

casecoltingersoll.com



40

casecoltingersoll.com



X
m
m

WO NDGA s WN —

PART NO.

C 24757
C 22066
131- 1181
C 23542
113- 233
195- 126
C 24081
C 24349
C 24265
C 24737
C 10942
C 10882
A 70280
A 63279
C 24264
C 24916
C 16647
C 23408
C 24686
195- 2037
192 21
13- 207
C 24229
C 24740
13- 206
C 24850
c 25122

Printed in U.S.A.

CASE MODEL 80 RIDING LAWNMOWER

MOWER DRIVE ASSEMBLY
DESCRIPTION REQD

ARM - clutChing . ..ottt it st et acnacananonsasannns 1
BOLT -shoulder. .. ..ovviin it ettt i ettt netanannnnnnnas 1
NUT - 10eK 3/8 - 1B NeX . v it it e i ettt ensreannnnnnennon 2
PULLEY - “backside’ idler. .. ... ciiiinin et et e e n i e ecnanes s 1
BOLT-3/8"-16x1-3/4  heX . ...ttt iiie e iinsnaaeaanannan 1
WASHER - 3/8" . ittt ittt et ittt ettt ettt saasane e 1
SPRING - 1eNSION . . ittt it ettt ittt ta st ettt e 1
BELT - mMOWEr fiVe . o v i it vt vt it e et renn e e enneenaanneannn 1
PULLEY AND SPINDLE ASSEMBLY - mower drive {used prior

t0S/N O746008) . ...t e e 1
PULLEY AND SPINDLE ASSEMBLY - mower drive {used S/N 9746098

F 0 I ) - o HT O 1
WASHER - spaCer .. . .. it ittt ittt it et e e e 1
WASHER - spindle . .. ...ttt it i ittt et e e in et 1
BEARING ... it i it ittt e i e e 2
RING -retaining. .. ..o vttt it et ettt e e taanctenennnaernann 2
SPACER - bearing (used prior to S/N 9746008) ..................... 1
SPACER - bearing (used S/N 9746098 and after) .. ................... 1
ADAPTOR - blade ... v ittt it e vt eenne e anacaranannn 1
BLADE - mower (used w/o bagger attachment) ..........ccovivnnevn.. 1
BLADE - mower, high lift (used with bagger attachment}. .............. 1
WASHER - 7/1687 X 2% ittt i ittt et e eanae e 1
LOCKWASHER - 3/8" . .. i ittt ittt ettt saanersans 4
BOLT -3/8” - 16 X 1" REX . oo ittt ittt it ettt e e nnarans 1
HOUSING - spindle (used prior to S/N 9746098) ........... e 1
HOUSING - spindle (used S/N 9746098 and after} . .. ................. 1
BOLT -3/8" - 16X 3/8" heX « .ottt it i e et e it 3
GUIDE - belt oottt ittt it et et e 1
GUIDE - belt, idlerpulley . ... ..ot e i e et 1

41

QOctober 1978

casecoltingersoll.com



42

WARNING

SPINNING BLADE

SE( OPERATOR'S MANUAL HEFAKE
ATTEMPTING 1O CLEAR PLUGGED
DISCHARGE CHLTE

CORNTACT WITH BLADE CAN RESULTIN
SERIDUS INJURY

AcCAuUTION

FLYING DEBRIS
T 00 NOT RAISF COVI I WHILF OP] BATING
2 PROPCRUY INSTALL BAGGE R AND CHUTE
BEFORE STARTING MOWFR S OPER
ATORS MANUAL FOR FURTHEH
INSTRUC1IUNS

®

AY
A
\

CagEe @

\
?

- —————————— - — -

casecoltingersoll.com



CASE MODEL M-91 BAGGER

BAGGER ATTACHMENT

REF. PART NO. DESCRIPTION REQ'D
1 C 24414 BRACKET -mounting L.H. ... .t i ie e cans 1
2 C 24413 BRACKET -mounting R.H. ... .. it in i iiiaan e 1
3 C 24479 FRAME - support (early production req’s [4] C25114) ................ 1
4 113- 103 BOLT -5/168" - 18 X 17 it ettt ettt v e et tias e anann 2
5 131- 176 NUT -10ck B/16 - 18 heX. . ot it it et s et ceeeeianniaiir s nnan 9
6 195- 521 WASHER - 5/16" . ittt ittt et a e sttt 5
7 C 24685 COVER -also includes items 24 and 25 (early production req's [4] C26114) 1
8 C 24610 SEAL - ChULE. v vttt it ittt i et e e e e enane s 1
9 NSS HINGE - COVEE ittt ittt e et i e et tianne sttt 1

10 151- 88 RIVET - 3/16” X B/18” o ittt it et i et et it et e i aas 17

11 C 25114 SPRINGWASHER -Belleville . vt o iiiinieiei s e s et iinanae e 4

12 C 24482 [ 18] 4 =3 = S 1

13 C 24517 SUPPORT - hopPer v vt i et v e et e it teanmansnantar s inane s 2

14 C 24532 BRACKET -hopper R H. ... ittt vt e 1

15 C 24533 BRACKET -hopper L.H. ... .. i e i 1

16 182- 523 SCREW -#10-32 X 7/8" . .ot et e e e e e et 8

17 131- 47 NUT - 10ck 10 - 32 heX oottt ittt e e et et entreannoranananss 8

18 C 24692 CHUTE EXTENSION ASSEMBLY -upper. . ....c.cvvr e s I

19 C 24597 CHUTE EXTENSION - lOWEF . o v oo ie it i i et vae et anens 1

20 C 24514 PLATE - chute mOoUNTiNg. o0 v i it i eie e e e en s 1

21 Cc 24492 PIN ASSEMBLY - MmoUNting . . ot v ittt iiiinine et can e ennns 1

22 111- 202 BOLT -6/167 - 18 X 3/4" . o o it et ie ettt ar e 3

23 13- 102 BOLT -6/16- 18X 3/8" . .. i et ettt et an e n e 4

24 321- 2576 (0] =0 Y IR 6 Y- P 1

25 321- 4446 DECAL - “Caution” debris(English) ... ... ..coeirii i 1

25 321- 4761 DECAL - “CAUTION" debris (Bilingual, French and English}. . .......... 1

26 321- 4447 DECAL - “"Warning” spinning blade(English} ........................ 1

26 321- 4750 DECAL - “WARNING" spinning blade (Bilingual, French and English). . ... 1

Printed in U.S.A, October 1978

casecoltingersoll.com



44

?

casecoltingersoll.com



o
c
113-
129-
131-
c
Cc
195-
Cc
195-

—
SOOI EWN —

- e ek o b =3 e
N WN =
20Z30000
[A] —
3 "

REF. PART NO.

24917
24921
122
101
176
24924
24919
104
10883
2063
24922
24960
24923
24925
1102
19553
421

Printed in U.S.A.

CASE MODEL M92 THATCHER

THATCHER ATTACHMENT

DESCRIPT{ON

FRAME - thatCher. ... o e e e e,
ROD - mounting, springs and pawls . . . .....cuit ittt
BOLT - 5/18" - 18X 1-1/2" ReX. o v oo vt et e et e ettt
NUT - /16" - 1B X . . ottt e e e e e e e e

BRACKET - mounting. . .. oot e e e e e e
ROD - pivot, Front. ..o e e e e
WASHER - 3/8" . i
PIN - safety . ... i
WASHER . .
TINE - Spring . oo oe ittt e et e e e
CLIP-pawl spacer. ... ... i e
PAWL - lift. . o [P

45

December 1978

casecoitingersoit.com



46

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO, NO. NO. NO. NO. NO.
49526 23 12 BR 93776 7 83 BR 295841 5 17
A 16043 13 9 BR 93304 7 82 BR 295962 5 3
A 24509 19 7 BR 210728 5 32 BR 295963 5 11
A 27795 5 35 BR 211682 11 32 BR 298423 5 12
A 30881 27 16 BR 211712 11 17 BR 298968 7 87
A 30881 31 24 BR 211778 5 43 BR 298968 19 17
A 30881 35 11 BR 211954 11 4 BR 299061 15
A 37247 29 2 BR 212286 5 43 BR 299096 11 19
A 37247 37 2 BR 220477 15 7 BR 299500 7 72
A 37247 39 2 BR 220680 7 62 BR 299577 7
A 63279 41 13 BR 220865 7 48 BR 299707 11 18
A 70280 31 22 BR 221535 7 59 BR 299740 11 24
A 70280 33 11 BR 221596 5 28 BR 299852 11 31
A 70280 a1 12 BR 221760 7 65 BR 321055 5 b
B 17095 35 BR 221898 5 36 BR 390233 7 93
B 17097 35 BR 221907 7 89 BR 390402 5 20
BR 23108 11 7 BR 221986 11 15 BR 390419 5 24
BR 26018 15 2 BR 221995 11 20 BR 390444 17 3
BR 26157 11 6 BR 222010 1 12 BR 390447 17 6
BR 26828 5 30 BR 222014 11 22 BR 390448 17 8
BR 27590 » 3 BR 222027 11 26 BR 390449 17 7
BR 27750 5 13 BR 222114 5 21 BR 390450 17 9
BR 27803 5 23 BR 222117 5 38 BR 390452 17 6
BR .61760 7 47 BR 222117 15 9 BR 390455 17 8
BR 61760 15 5 BR 222356t 7 97 BR 390640 5 1
BR 65704 15 4 BR 222450 7 57 BR 390662 7 56
BR 65906 5 29 BR 222502 7 81 BR 390684 1 23
BR 66068 7 70 BR 222636 7 97 BR 390811 9 10
BR 66538 -7 90 BR 222830 5 36 BR 390837 15 5
BR 66554 7 69 BR 230896 11 11 BR 390849 15 8
BR 68546 7 98 BR 230932 11 25 BR 390990 17 7
BR 68838 7 79 BR 231068 5 33 BR 391233 11 13
BR 91920 1 9 BR 260374 15 3 BR 391399 9 13
BR 92284 7 49 BR 260584 7 66 BR 391406 5 40
BR 92659 5 22 BR 260933 5 31 BR 391461 15 2
BR 03042 15 8 BR 260971 7 53 BR 3914861 17 2
BR 93113 5 44 BR 261038 5 9 BR 391461 17 2
BR 93158 7 96 BR 261055 5 27 BR 391512 11 16
BR 93163 5 37 BR 261116 11 29 BR 391584 17 5
BR 983211 5 45 BR 261117 7 b5 BR 391585 17 3
BR 93211 5 45 BR 261306 7 54 BR 391607 17 5
BR 93323 9 15 BR 270382 11 28 BR 391669 5 16
BR 93357 1 1 BR 270430 5 19 BR 391670 5 16
8R 93381 7 88 BR 270511 11 21 BR 391671 5 18
BR 93381 15 6 BR 270528 9 14 BR 391672 5 16
BR 93410 7 %4 BR 270539 9 11 BR 391673 5 15
BR 93496 7 60 BR 270824 5 7 BR 391674 5 15
BR 93499 1 8 BR 270824 9 12 BR 391675 5 15
BR 03536 5 42 BR 270824 11 14 BR 391676 5 15
BR 93572 7 58 BR 270920 7 80 BR 391705 15 7
BR 93572 1 27 BR 280005 5 41 BR 391733 7 61
BR 93583 7 83 BR 280133 7 78 BR 391840 7 77
BR 93585 5 14 BR 292260 5 26 BR 392004 5 2
BR 93622 9 16 BR 292681 11 5 BR 392034 7 46
BR 93630 5 25 BR 294606 5 4 BR 392061 15 3
BR 93723 5 44 BR 294628 15 1 BR 392134 7 92
BR 93735 7 67 BR 294628 19 6 BR 392548 b 10
BR 93771 17 10 BR 295840 5 17 BR 392718 5 18

casecoltingersoll.com



NUMERICAL INDEX 47
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
BR 392744 15 6 c 23542 41 4 C 24314 39 13
BR 392749 15 1 c 23552 23 7 C 24321 31 15
BR 392749 19 16 C 23641 9 17 C 24329 7 91
BR 392931 15 10 C 23671 9 1 C 24329 19 15
BR 393128 7 95 C 23760 35 1 o 24332 23 13
C 10657 9 28 C 23765 31 2 o 24333 23 13
C 10678 11 30 C 23818 31 23 C 24335 27 8
o) 10822 33 15 c 23818 33 12 C 24336 13 8
c 10882 41 1 c 23964 27 14 C 24338 27 9
c 10883 45 9 C 23967 27 7 C 24336 37 27
C 10942 41 10 c 23968 27 6 C 24340 1 2
c 11529 9 2 o 23984 33 1 C 24341 11 5
C 11545 9 3 C 24021 23 1 C 24342 31 1
C 12045 37 21 C 24081 41 7 c 24345 37 2
c 12093 29 4 C 24090 25 5 C 24346 19 13
o] 12093 39 7 C 24091 25 12 C 24349 41 8
C 12127 37 3 C 24092 25 1 C 24350 19 12
C 12519 21 12 o 24093 25 7 c 24351 19 7
o 12975 31 20 c 24100 27 1 c 24358 19 4
C 14419 33 7 C 24112 37 1 c 24359 19 2
C 14553 19 11 c 24128 31 18 C 24360 19 5
C 14906 7 75 C 24131 23 9 c 24362 19 1
C 14966 37 4 c 24145 19 14 C 24373 338 6
C 15096 27 3 C 24151 29 12 C 24373 338 13
C 15151 33B 4 C 24153 31 7 C 24375 37 7
c 15385 33B 2 C 24160 31 8 C 24377 37 3
C 15386 33B 3 C 24165 29 8 C 24391 9 7
C 15410 25 3 c 24170 39 8 c 24400 37 5
C 15514 33 8 C 24175 27 5 c 24401 29 17
C 16540 9 18 C 24178 27 1 c 24413 43 2
C 15564 37 4 C 24179 27 6 C 24414 43 1
C 16379 37 20 C 24182 27 7 C 24428 19 3
C 16647 41 15 C 24182 29 4 C 24451 29 1
C 16745 39 3 C 24182 37 26 C 24452 39 1
c 17203 31 13 C 24182 39 7 o) 24455 39 2
C 17213 31 16 c 24189 27 4 C 24459 33 3
C 18814 7 74 C 24191 11 12 o) 24459 33 3
C 19272 21 c 24193 31 19 C 24460 19 9
C 19473 7 74 C 24200 27 8 C 24463 9 8
c 19553 45 16 c 24200 37 23 c 24479 43 3
C 22023 25 13 c 24209 338 8 o 24480 31 5
c 22474 13 4 C 24210 338 a C 24482 43 12
o) 22701 17 1 C 24225 338 11 C 24492 43 21
C 22702 17 1 C 24225 338 14 C 24502 25 1
[ 22765 19 10 o 24229 41 20 C 24503 25 2
o 22883 338 1 o 24234 39 10 C 24505 25 5
c 22884 27 5 c 24238 39 9 C 24506 13 3
C 22891 33 2 C 24246 1 1 C 24507 13 1
c 22891 33 2 C 24253 37 1 C 24509 13 6
C 22931 31 1 C 24963 19 1 o] 24510 1 9
C 22947 19 15 c 24264 41 14 C 24514 43 20
C 22966 41 2 C 24265 41 9 c 24517 43 13
c 22967 33B 7 C 24277 35 2 C 24522 37 10
c 22967 33B 12 C 24279 25 4 C 24528 37 8
C 23248 19 8 c 24286 35 13 c 24529 23 14
c 23349 23 2 C 24303 31 21 c 24532 43 14
C 23351 23 5 C 24312 39 5 C 24533 43 15
o) 23408 41 16 C 24314 37 13 C 24536 23 10

casecoltingersoll.com



48

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

o 24551 37 6 c 25144 9 29 121- 106 9 9
C 24562 25 8 C 25146 9 30 121- 106 13 2
C 24565 37 1 C 25148 9 31 126- 19 35 6
C 24568 37 13 ( 25149 35 3 129- 6 7 71

C 24572 19 3 C 25200 35 4 129- 7 7 64
c 24574 25 9 D 23191 31 6 129- 17 9 21

C 24597 43 19 D 33544 33 10 129- 17 13 7

C 24610 43 8 D 472651 37 16 129- 27 19 1"

C 24619 19 8 D 53521 9 4 129- 101 19 6
C 24656 19 D 59949 9 25 129- 101 23 4
C 24659 19 9 G 49402 33B 4 129- 101 35 9
(o} 24669 20 6 H 336909 9 24 129- 101 37 12
Cc 24669 39 6 L 54225 19 2 129- 101 45 4
C 24681 39 9 PT 2762-S 356 3 129- 102 11 8
C 24684 39 16 R 30880 33B 10 129- 102 39 8
C 24685 43 7 S 108030 29 13 129- 122 19 13
(o 24686 41 16 T 25683 35 12 129- 163 27 1"

C 24689 9 26 VB 1054 27 2 129- 163 29 14

c 24692 43 18 129- 163 37 28
C 24736 39 1 129- 163 39 15
C 24737 1 9 HARDWARE CODE NUMBERS 129- 289 27 10
C 24740 41 20 11- 312 7 63 131- 47 43 17
Cc 24746 37 29 14- 712 31 3 131- 67 23 16
C 24749 37 15 41 24 11 2 131 1111 13 5
C 24751 37 18 61- 410 11 3 131- 176 e} 23
C 24753 37 9 111- 108 338 6 131 176 13 6
C 24754 19 18 111- 118 33 13 13t- 176 29 20
C 24755 19 1 111- 202 33 9 131- 176 31 10
C 24757 41 1 11- 202 43 22 131- 176 33 5
C 247569 23 1 11- 217 39 6 131- 176 33 5
C 24780 9 8 111- 266 1 6 131- 176 33 10
C 24782 13 1 113- 1 1 10 131- 176 33 14
C 24850 41 22 13- 1 13 2 131- 176 35 5
Cc 24916 41 14 113- 1 19 4 131- 176 43 5
C 24917 45 1 13- 1 35 14 13- 176 45 5
C 24919 45 7 13- 2 23 3 131- 911 35 18
C 24921 45 2 113 101 13 4 131- 1102 37 10
C 24922 45 11 113 102 9 32 131- 1102 45 15
C 24923 45 13 13- 102 13 4 131- 1102 338 7

C 24924 45 6 13- 102 33 a 131 1181 27 13

C 24925 45 14 13- 102 43 23 131- 1181 29 1

C 24960 45 12 113. 103 20 18 131- 1181 31 14

c 25030 13 1 113- 103 43 a4 131- 1181 37 5
C 25059 19 13 113 118 31 9 131 1181 37 14
C 25083 37 25 113- 118 35 8 131 1181 39 4
C 25085 33B 3 113- 120 25 2 131- 1181 41 3

(o} 25086 338 2 13 122 45 3 131- 1181 338 13

C 25087 338 1 113- 205 33 9 131- - 1182 27 4
C 25091 33B 5 113- 206 41 21 132- 6 37 8
c 25092 33B 10 113- 207 41 19 132- 49 27 9
c 25093 338 1 113- 208 27 12 132- 49 27 15
C 25095 33 16 113- 208 29 9 132- 49 37 24
C 25096 33 1 113- 208 37 22 132 310 37 12
C 25097 33 7 113- 209 31 17 132- 310 37 17
C 25098 33 8 113- 233 a1 5 132- 310 39 11

C 25114 43 1 113- 252 338 12 132- 321 29 16
cC 25122 41 23 113 410 27 3 132 321 39 11

C 25125 9 27 113- 421 45 17 132- 321 39 14




NUMERICAL INDEX

49

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
132- 329 25 1 . 195- 525 39 10
132- 333 33B 9 195- 525 39 12
132- 333 338 15 195- 533 29 5
136- 103 5 34 195- 533 39 5
138 91 37 6 195- 541 27 10
138 96 29 7 195- 2021 25 4
138 96 39 4 195- 2037 41 17
138- 143 27 2 195- 2063 45 10
138 251 1 10 195- 2069 338 5
138 2055 33 6 213- 4 39 12
138- 2055 33 6 214 253 9 5
138- 2071 37 9 214- 272 9 6
141- 4 29 15 217- 1027 7 73
141- 4 39 13 219- 10 25 3
151- 88 43 10 221 13 7 76
182- 523 43 16 32t- 2576 43 24
182- 552 9 19 321- 4300 21 1
182- 552 23 11 321- 4301 21 6
182- 559 23 8 321- 4302 21 7
187- 485 23 15 321- 4303 21 8
187- 485 25 6 321- 4304 21 5
187- 1003 19 10 321- 4333 21 3
187- 1041 5 39 321- 4334 21 2
187- 1041 15 10 321- 4343 21 9
187- 1047 23 6 321- 4346 21 10
192- 18 9 20 321- 4381 21 11
192 18 13 8 321- 4446 43 25
192- 18 19 12 321- 4447 43 26
192- 19 11 4 321- 4625 21 4
192- 19 11 11 321- 4726 21 12
192- 19 13 3 321- 4746 21 1
192- 19 19 5 321- 4747 21 2
192- 19 23 17 321- 4748 21 10
192- 19 35 17 321- 4750 43 26
192- 20 1 7 321- 4755 21 g
192- 20 13 5 321- 4761 43 25
192- 20 19 14 321- 4763 21 "
192- 20 39 7 321 4765 21 4
192 21 29 21 321- 4766 21 3
192 21 41 18 321- 4974 21 18
192 22 31 4 321- 5040 21 17
193 25 7 68 321- 5093 21 15
195. 103 29 10 321- 5094 21 16
195- 104 45 8 321- 5095 21 13
195 126 41 6 321- 5095 21 14
195 513 37 14 321- 5471 21 19
195 518 25 10 321- 5474 21 1
195- 518 35 15 353- 406 13 9
195- 518 37 7 353- 442 29 3
195- 521 9 22 363- 442 39 3
195- 521 29 19

195 521 43 6

195- 522 31 12

195- 522 33B 8

195 522 33B 14

195 524 13 7

195 525 37 11

195 525 37 19

casecoltingersoll.com






